

**INSTYTUT SZKŁA, CERAMIKI,
MATERIAŁÓW OGNIOTRWALYCH I BUDOWLANYCH**
INSTITUTE OF GLASS, CERAMICS, REFRACTORY AND CONSTRUCTION MATERIALS
w Warszawie

ODDZIAŁ SZKŁA W KRAKOWIE
30-702 Kraków ul. Lipowa 3

Tel. (012) 423-67-77 fax (012) 423-58-36
tel. Laboratorium Badawcze (0-12) 257-12-00
www.isic.krakow.pl e-mail: info@isic.krakow.pl

TESTING CERTIFICATE

No. BW/1270/08

Subject of testing: **Toughening safety glass with building with thickness 4 mm
produced by PRESS-GLAS SA – Tczew Branch**

Principal orderer: **PRESS-GLAS SA -Tczew Branch ul. Skarszewska 11, 83-110 Tczew**

Type of testing: **Determination of strength class safety building glass panes according
to BS 6206: "Impact performance requirements for flat safety glass
and safety plastics for use in buildings".**

Judgement: **Tested toughening safety glass with building with nominal thicknes 4 mm
have strength class under bag impact: A**

The basic of judgement: Test report No. 023.W.08.B dated 11.03.2008.

Responsible person for the test

Kierownik Działu
Badawczy Wytrobów Szklanych


mgr inż. Tadeusz Tarczoń

Director

DYREKTOR
Oddziału Szklania w Krakowie


inż. Władysław Kapera

Cracow, date 11.03.2008

This certificate is valid to 11.03.2010.